Autorobot

—FINLAND O¥—

00102 Telescope tower

O 0000000 O0O00O0

5%

oV

SPARE PARTS LIST 2010-01-28
15410 30102 Telescope tower
No Code Description Pcs
| 31543101 Upper part of joint !
2 704377 Wheel unit I
3 31543102 Locking joint 1
4 31541108 Locking wedge 1
2 31342111 Chain fastener 1
6 31542113 Cylinder fastener 1
’ 31543107 Joint for vertical beam 1
8 307570089 Locking pin 1
g 31543106 Upper joint 1
10 41100113 Telescope beam !
11 31543105 Handle for lock !
12 41120118 Upper beam 1
13 41120121 Telescope beam !
14 41120120 Vertical beam 1
15 41140101 Joint beam !
16 704039 Lower plate of joint |
17 45025127 Axle for lock I
18 45040105 Locking pin !
19 45035115 Axle for vertical beam D35-146 !
20 45040106 Washer 2
21 82001012 Spring !
22 80013601 M36 Hex nut DIN934 !
23 80010801 M8 Hex nut DIN934 I
24 80122003 M20x40 Hex cap screw DIN933 |
25 81425001 D25 Retainer ring DIN471 2 U
26 80111601 M16x20 Hex cap screw DIN933 3
27 80131211 M12x60 Socket head cap screw DIN3IZ 2 O
28 80170801 Eye bolt 8x50 ! —
29 80122017 M20x340 AV-30 Special screw l -
30 82002010 Spring for wedge 1 ™Y
31 82001010 Locking spring |
32 830018 D125 Wheel with frame 2
33 81206101 D5 Pin DINI11024 2 —
34 80121001 MIOx25 Hex cap screw DIN933 8 (D
35 830018 D125x32 Wheel 2 —
36~ 2875714 517C-3 Counter pulling wheel | (D
37 45040111 Locking pin D35-230 i »
/ 38,/ 45035131 Wheel bracket 2 g
39 80031001 MIO Locking nut DIN985 8 -
M0 81120001 . M20 Washer DIN126 2 D
41780111005\, \ M10x35 Hex cap screw DIN933 !
42 81112002 / |M12 Washer DIN9OZ1 2 —+
43 80y 112014 / Ml2\Hex cap screw DIN933 ! O
44 45040114 / Kockvng pin 2 =
45 31573111  Spping mounting pin ! 0
46 80011001 / MIO Héx nut DIN934 ! -
47 81206003 ./ D8 A ingh p.in\ 3
48 80131202 M12x25 Socket) head cap screw DIN9I12 ]
49 31574111 Cylinder fagtener !
50 45040106 Washer’ 1 -
531 31543108 Clamp for pump ! &y
52 703003 Lock screw I .
O




